
 
 
 
 
 
 
 
 
 
 
 
 
 

Parts Manual 
 

Turf Stripper 2000 

 
 



 



 

Redexim Turf Stripper 2000 Pag 01 Code 1131 
 PART # DESCRIPTION REMARKS QUA 
1 353.135.116 Frase blade Turf Stripper  76 
 253.200.002 Set of frase blades Turf Stripper 76 blades + nuts + bolts 1 

2 353.306.073 Balance strip Turf Stripper 25mm (1”) spacing scarifying 0 
   50mm (2”) spacing scarifying 38 
   75mm (3”) spacing scarifying  12 
   100mm (4”) spacing scarifying 19 

3 353.303.128 Scarify blade Turf Stripper 25mm (1”) spacing scarifying 76 
   50mm (2”) spacing scarifying 38 
   75mm (3”) spacing scarifying  26 
   100mm (4”) spacing scarifying 19 
 253.200.300 Set of scarify blades 76 blades + nuts + bolts 1 

4 488.556.211 Rotor Turf Stripper  1 
5 745.600.650 Bearing YAR 212 2RF  2 
6 744.600.470 Bearing house  2 
7 830.100.100 Self lock nut M10 Qua 2 per blade  
8 804.100.250 Bolt M10x25 Qua 2 per blade  
9 804.140.350 Bolt M14x35  12 
10 880.080.100 Grease nipple M8  2 

     
 253.200.004 Rotor complete + bearings Contains 4+5+6+10  
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     

 
  





 
Redexim Turf Stripper 2000 Pag 02 Code 1131 
 PART # DESCRIPTION REMARKS QUA 
1 900.260.403 Logo Redexim  2 
2 804.100.300 Bolt M10x30  4 
3 468.029.002 Safety cover pulleys  1 
4 468.027.370 Safety cover  1 
5 864.080.030 Washer M8  4 
6 866.080.020 Spring washer M8  4 
7 804.080.200 Bolt M8x20  4 
8 830.100.100 Self Lock Nut M10  5 
9 900.280.402 Safety Label Manual  1 
10 848.901.200 U-bolt complete  2 
11 991.143.400 Manual / toolbox empty  1 
12 991.140.600 Cover toolbox  2 
13 900.260.422 PTO Label 350-540  1 
14 523.051.000 R-pin Ø5  3 
15 2490830 Top link pin  1 
16 494.208.093 Frame Turf Stripper 2000  1 
17 521.280.950 Pin Cat.2  2 
18 802.201.200 Bolt M20x120  2 
19 802.201.400 Bolt M20x140  1 
20 933.280.402 Safety label  2 
21 830.200.200 Self lock nut M20  5 
22 472.202.320 Shaft Ø20 L=232mm  1 
23 478.345.630 Reaction Bar  1 
24 466.104.500 Lever transport belt  1 
25 802.200.750 Bolt M20x75  1 
26 804.180.500 Bolt M18x50  4 
27 466.153.050 Pivot support  2 
28 830.180.180 Self lock nut M18  4 
29 900.280.404 Safety crunched fingers  1 
30 446.080.550 Rubber stop  1 
31 464.101.140 Safety hook  1 
32 830.080.080 Self lock nut M8  1 

     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     

 



 

 



 
Redexim Turf Stripper 2000 Pag 03 Code 1131 
 PART # DESCRIPTION REMARKS QUA 
1 830.080.080 Self lock nut M8  20 
2 804.120.300 Bolt M12x30  4 
3 494.196.013 Scraper Turf Stripper 2000  2 
4 444.109.190 Scraper strip  2 
5 804.080.300 Bolt M8x30  20 
6 830.120.120 Self lock nut M12  4 
7 488.168.200 Roller Ø168 L=2000  2 
8 830.160.160 Self lock nut M16  12 
9 742.300.400 Bearing UCFL 206  4 
10 468.041.482 Scraper bracket right  2 
11 468.153.350 Bearing plate rear  2 
12 802.160.500 Bolt M16x50  12 
13 404.160.210 Pivot bush  8 
14 804.160.350 Bolt M16x35  4 
15 468.158.040 Roller link arm  2 
16 802.181.000 Bolt M18x100  2 
17 864.180.030 Washer M18  6 
18 830.180.180 Self lock nut M18  6 
19 468.051.900 Ruler strip  2 
20 900.260.414 Decal ruler Cut to right size 2 
21 522.194.300 Top link  2 
22 802.180.800 Bolt M18x80  2 
23 468.153.300 Bearing plate front  2 
24 468.041.480 Scraper bracket left  2 

     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     

 



 



 
Redexim Turf Stripper 2000 Pag 04 Code 1131 
 PART # DESCRIPTION REMARKS QUA 
1 830.080.080 Self lock nut M8  11 
2 446.080.550 Rubber stop  2 
3 464.101.300 Safety hook  1 
4 830.140.140 Self lock nut M14  1 
5 571.153.910 Gas strut  1 
6 494.227.706 Rear cover  1 
7 446.055.290 Gate rubber  1 
8 468.085.150 Clamp strip  1 
9 804.080.400 Bolt M8x40  5 
10 468.032.050 Material divider  1 
11 804.100.300 Bolt M10x30  2 
12 953.260.200 Label turf stripper  1 
13 922.260.404 Label 2000  1 
14 446.049.192 Close rubber  1 
15 464.069.190 Clamp strip  1 
16 864.100.030 Washer M10  13 
17 804.100.400 Bolt M10x40  13 
18 444.059.200 Guide plate  1 
19 911.280.404 Safety decall close cover  1 
20 830.100.100 Self lock nut M10  2 

     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     

 



 
 



 
Redexim Turf Stripper 2000 Pag 05 Code 1236 
 PART # DESCRIPTION REMARKS QUA 
1 830.120.120 Self lock nut M12  2 
2 742.250.360 Bearing UCFL 205  1 
3 804.120.350 Bolt M12x35  2 
4 884.080.300 Key 8x7x30  2 
5 488.089.638 Belt roller driven  1 

6 743.250.400 Bearing UCHB205D1  3 

7 826.200.100 Nut M20 low  3 

8 826.200.200 Nut M20  6 

9 852.200.150 Thread rod M20x150  1 
10 494.227.084 Fixed conveyor frame  1 
11 492.049.240 Conveyor belt  1 
12 852.201.800 Thread rod M20x180  2 
13 866.060.850 Scraper bracket  2 
14 488.089.608 Belt roller  1 
15 864.080.030 Washer M8  4 
16 866.080.020 Spring washer M8  4 
17 804.080.160 Bolt M8x16  4 
18 464.065.100 Roller scraper  2 
19 466.055.000 Triangular scraper  1 
20 830.080.080 Self lock nut M8  8 
21 464.050.502 Bracket  2 
22 830.160.160 Self lock nut M16  4 
23 804.160.500 Bolt M16x50  4 
24 464.081.300 Strip 20x8 L=130  1 
25 802.080.450 Bolt M8x45  1 
26 804.080.250 Bolt M8x25  6 
27 804.080.350 Bolt M8x35  1 
28 804.100.250 Bolt M10x25  3 
29 864.100.030 Washer M10  3 
30 866.100.020 Spring washer M10  3 
31 468.039.202 Deflection cover belt  1 
32 468.032.100 Material divider  1 
33 665.250.520 Coupling half Ø25  2 
34 665.650.200 Rubber ring coupling  1 
35 818.080.100 Set screw M8x10  2 
36 802.120.450 Bolt M12x45  2 
37 532.251.902 Hydraulic motor OMP100 See also hydraulic page 1 
38 406.250.100 Distance bush Ø32/Ø25 L=10  1 

     
     
     
     
     
     
     
     
     
     
     

 



  



 
Redexim Turf Stripper 2000 Pag 06 Code 1236 
 PART # DESCRIPTION REMARKS QUA 
1 488.089.738 Belt roller driven  1 
2 830.200.200 Self lock nut M20  2 
3 2602004 Inner bush  2 
4 802.200.700 Bolt M20x70  2 
5 884.080.300 Key  8x7x30  2 
6 830.120.120 Self lock nut M12  2 
7 742.250.360 Bearing UCFL 205  1 
8 804.120.350 Bolt M12x35  3 
9 665.250.520 Coupling half Ø25  2 
10 665.650.200 Rubber ring coupling  1 
11 818.080.100 Set screw M8x10  2 
12 532.251.900 Hydraulic motor OMP80 See also hydraulic page 1 
13 802.120.450 Bolt M12x45  2 
14 468.021.482 Protection cover  1 
15 492.149.241 Conveyor belt  1 
16 488.089.708 Belt roller  1 
17 743.250.400 Bearing UCHB205D1  3 
18 826.200.200 Nut M20  8 
19 804.080.160 Bolt M8x16  6 
20 830.080.030 Washer M8  4 
21 830.080.020 Spring washer M8  4 
22 464.066.100 Scraper strip   2 
23 866.060.850 Scraper bracket  2 
24 852.201.800 Thread rod M20x180  2 
25 494.224.090 External conveyor frame  1 
26 804.080.250 Bolt M8x25  4 
27 594.620.620 V-roller complete  2 
28 830.080.080 Self lock nut M8  8 
29 830.100.100 Self lock nut M10  1 
30 466.065.910 Triangular scraper  1 
31 406.090.340 Distance bush Ø20/Ø8.5 L=34  1 
32 468.035.190 Belt guide  1 
33 802.080.110 Bolt M8x110  1 
34 468.036.930 Extraction guide  1 
35 802.080.100 Bolt M8x100  1 
36 406.090.220 Distance bush Ø20/Ø8.5 L=22  1 
37 852.200.150 Thread rod M20x150  1 
38 826.200.100 Nut M20 low  1 
39 406.250.100 Distance bush Ø32/Ø25 L=10  1 

     
     
     
     
     
     
     
     
     
     

 



  

 



 
Redexim Turf Stripper 2000 Pag 07 Code 1236 
 PART # DESCRIPTION REMARKS QUA 
1 532.251.900 Hydraulic motor OMP80  1 
2 874.210.020 Cupper washer G1/2”  8 
3 543.210.210 Straight nipple G1/2”x G1/2”  6 
4 541.223.500 Hose straight G1/2” x 90degG1/2” L=3500  1 
5 804.080.450 Bolt M8x45  3 
6 547.300.640 Deck plate  3 
7 547.220.220 Hose clamp 2x22mm  6 
8 545.210.800 Quick connector male  4 
9 541.223.502 Hose straight G1/2” x straight G1/2” L=3500  1 
10 532.251.902 Hydraulic motor OMP100  1 
11 541.221.000 Hose straight G1/2” x 45degG1/2” L=1000  1 
12 541.122.100 Hose straight G1/8”(male) x 90degG1/2” L=2100  2 
13 874.170.020 Cupper washer G3/8”  6 
14 543.130.170 Straight nipple G3/8”x G1/4”  2 
15 804.080.300 Bolt M8x30  1 
16 547.300.340 Deck plate  1 
17 547.120.120 Hose clamp 2x12mm  2 
18 534.300.941 Hydraulic cylinder 30/60 stroke 692mm  1 

     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     

 





 
Redexim Turf Stripper 2000 Pag 08 Code 1131 
 PART # DESCRIPTION REMARKS QUA 
1 872.110.400 Cir clip Ø110  2 
2 762.500.070 Oil seal Ø50x62x7  2 
3 404.620.140 Dust ring  2 
4 766.119.020 O-ring Ø107.67x1.78  2 
5 713.500.270 Bearing 63102RS  2 
6 884.140.500 Key 14x9x50  1 
7 420.594.270 Drive shaft  1 
8 802.120.650 Bolt M12x65  1 
9 474.241.730 Eye bolt spanner  1 
10 864.200.030 Washer M20  1 
11 826.200.200 Nut M20  2 
12 830.120.120 Self lock nut M12  3 
13 478.133.264 Bearing house drive shaft  1 
14 830.160.160 Self lock nut M16  4 
15 802.160.600 Bolt M16x60  2 
16 466.030.600 Clamp strip  1 
17 613.455.350 Drive shaft turf stripper  1 
18 804.080.160 Bolt M8x16  4 
19 864.080.030 Washer M8  4 
20 2991800 PTO Cover  1 
21 1441870 Gearbox complete See also gearbox page 1 
22 804.140.250 Bolt M14x25  4 
23 866.140.020 Spring washer M14  4 
24 802.120.650 Bolt M12x65  2 
25 884.180.560 Key 18x11x56  1 
26 648.503.020 Taperlock bush 3020 Ø50  1 
27 648.603.020 Taperlock bush 3020 Ø60  1 
28 646.022.804 Pulley SPB 280-4  1 
29 642.131.900 V-belt XPB 1900  4 
30 646.022.504 Pulley SPB 250-4  1 

     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     

 



 

 



 
Redexim Turf Stripper 2000 Pag 09 Code 1131 
 PART # DESCRIPTION REMARKS QUA 
1 804.120.400 Bolt M12x40  2 
2 5002055 Outer support  1 
3 804.120.300 Bolt M12x30  7 
4 5002053 Cover pto side  1 
5 762.500.100 Oil seal 50x85x10  1 
6 725.450.250 Bearing 32209  1 
7 5002051 Drive shaft PTO side  1 
8 715.600.280 Bearing 4212A  1 
9 2546600 Crown wheel z=26  1 

10 870.042.180 Cir clip Ø42  1 
11 870.025.120 Cir clip Ø25  1 
12 870.035.160 Cir clip Ø35  1 
13 2542700 Pignon wheel z=15  1 
14 5002054 Shaft  1 
15 725.350.240 Bearing 32207  1 
16 5002052 Cover  1 
17 804.080.250 Bolt M8x25  6 
18 762.350.100 Oil seal 35x62x10  1 
19 2402605 Gearbox house  1 
20 4569894 Oil gauge plug  1 
21 711.250.210 Bearing 6405  1 
22 872.080.250 Cir clip Ø80  1 
23 4480008 Blind seal  1 
24 4561000 Oil plug  1 

     
 1441870 Gearbox complete  1 
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     

 
  



 

 



 
Redexim Turf Stripper 2000 Pag 10 Code 1131 
 PART # DESCRIPTION REMARKS QUA 
1 141.028.423 Complete collar yoke C12  1 
2 180.018.004 Cross yournal set  2 
3 151.018.241 Outer yoke  1 
4 152.280.203.0730 Outer tube  1 
5 190.000.243 Roll pin for outer tube  1 
6 159.280.185 Inner tube  1 
7 142.380.037.9850 Complete guard  1 
8 190.000.271 Roll pin for inner tube  1 
9 151.018.242 Inner yoke  1 

10 141.028.003 Complete yoke 1 ¾” Z6  1 
     
 613.806.101 PTO complete   
     
  ALWAYS deburr parts when cut   
  MEASURE correct length of PTO first   
  NEVER use PTO over 35 degrees angle   
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     
     

 


